Initial Environmental Examination

Document Stage: Updated
Project Number: 43253-025
January 2017

IND: Karnataka Integrated Urban  Sector
Development Investment Program — Tranche 1.
Davanagere City Bulk Water Supply Subproject

Package Number: 01WS01

Prepared by Karnataka Urban Infrastructure Development and Finance Corporation,
Government of Karnataka for the Asian Development Bank.

This updated initial environmental examination report is a document of the borrower. The views
expressed herein do not necessarily represent those of ADB's Board of Directors, Management,
or staff, and may be preliminary in nature.

In preparing any country program or strategy, financing any project, or by making any
[...]
27 | 71383680 38378880 35648640 13763520 8648640 2911680 | 1382400 3637440 8216640 1823040 4734720 | 1503360
28 | 57214080 38612160 35268480 13443840 8121600 3360960 | 1391040 2894400 8069760 1831680 | 12856320 | 1805760
29 | 61076160 39329280 50518080 11767680 8035200 3913920 | 1123200 2825280 7464960 1935360 | 19344960 | 1952640
30 | 39139200 25211520 52721280 10558080 | 12726720 4561920 907200 2980800 0 1995840 7629120 | 2099520
31 0 42431040 | 128131200 0 9115200 0 751680 2894400 0 2125440 0 | 1935360
Averate
Q(cubic
meters per
month) 21707424 54156356 56870152 64897632 | 14378632 5802624 | 2423381 1389368 4994516 3031525 4010688 | 2656103
Q (MLD) 21707 54156 56870 64898 14379 5803 2423 1389 4995 3032 4011 2656
Tungabhadra River Discharge from (WRIS WebGIS-CWC WEB SITE)
Discharge Data: Honnali
Period: 2012-2013
Date/Months Jun July Aug Sept Oct Nov Dec Jan Feb March Apr May
Q(cubic Q(cubic Q(cubic Q(cubic Q(cubic Q(cubic Q(cubic Q(cubic | Q(cubic Q(cubic Q(cubic | Q(cubic
meter per | meter per | meter per | meter per | meter per | meter per | meter meter meter meter meter meter per
Parameter day) day) day) day) day) day) per day) | per day) | perday) | perday) | perday) | day)
1 1955578 20649600 30774125 57175114 | 11205907 4458499 | 1669334 640829 | 1305245 | 2371075 | 2492035 3390077




162

2 1657584 20046787 25591766 | 102729600 | 17383680 | 21485693 | 1632096 584755 | 1235779 | 2927578 | 2475706 3307478
3 1041984 18627062 26062301 61171373 | 12583469 | 34157722 | 1533859 591149 | 1188000 | 2974752 | 2350771 3022877
4 763776 66727584 40579229 72460397 | 11024813 | 27077760 | 1520554 664330 | 1576282 | 2773094 | 1948320 2767651
5 499133 26055043 | 138240000 77048323 | 14660870 | 13836614 | 3511987 691114 | 1827706 | 2765491 | 1773446 2906496
6 479434 21495802 86650387 59391187 6701270 7829309 | 3355344 729130 | 1694650 | 2217802 | 1464134 2623190
7 436493 19190822 | 174017117 44692128 6397056 7731504 | 2404166 634954 | 1224202 | 1704154 | 1355616 2787869
8 399946 17910720 | 270074045 35045050 8815824 | 12134016 | 1771373 572314 | 1199232 | 1554509 | 1354925 3074890
9 407981 12787632 | 186556003 34326720 7498397 8862134 | 1228608 545011 | 1581638 | 1563408 | 1345594 2362781
10 375754 8857728 | 127089562 20887805 5052931 8738496 960854 547344 | 1632096 | 1536192 | 1316909 1893888
11 430445 12269664 | 137225405 27600912 7409664 8024832 917395 | 1265414 | 2197843 | 1571875 | 1355616 2259014
12 385776 18164045 | 118022400 34239197 7668432 9288000 837821 | 1020211 | 2337379 | 1563322 | 1563062 1780704
13 390442 12469075 94172198 33865517 6083770 8942832 | 1256602 | 1033344 | 2321395 | 1641341 | 1806710 1391126
14 301882 6543590 60552835 41485046 5857056 7341235 | 2060208 996192 | 2486160 | 1653523 | 1832544 1181088
15 296179 18982080 21219840 31447094 5194973 7377523 | 2144362 | 1005350 | 2853878 | 2016835 | 1452816 1075939
16 295229 10758355 33031152 26870400 4612550 6034003 | 1937952 996451 | 3048970 | 2206051 | 1284250 1066781
17 264038 3929386 31454957 26256442 4202582 5064163 | 2207347 | 1010621 | 3113856 | 2102112 | 1273363 930614
18 298512 10317110 32004806 13903402 3494362 4004640 | 1442275 938822 | 3536525 | 2315866 | 1330560 1063152
19 306634 12624854 28157760 22567680 3382733 3444854 | 1340928 732326 | 4374950 | 2386973 | 1425600 1033344
20 507168 5265043 79030080 19474042 3397766 5868115 | 1082851 759802 | 4387219 | 2422915 | 6634310 2378678
21 514771 14058144 34160918 14230858 4649184 5008090 978307 652320 | 4042397 | 2300400 | 5961600 2933798




163

22 516845 35985600 25933997 8656330 9672912 4342810 923011 579571 4445366 | 2290637 | 3358368 | 15427238
23 536544 65838528 17213040 13901760 7788874 6599405 890784 544752 | 7524662 | 2296080 | 2459290 5848934
24 | 21219840 55942013 16581802 10744099 6507648 5917622 709171 548813 | 5658336 | 2158272 | 2454624 2836771
25 10839139 22750762 16879018 10374653 6482678 3741984 823565 925344 | 2825280 | 2136154 | 2455402 2158272
26 4841856 32342544 20649600 9120816 6075302 2461363 753667 | 1148256 | 2373494 | 2116973 | 2848003 1583712
27 | 25767418 44420141 31806000 11091427 5440608 2177798 703210 1228608 | 2385245 | 2292883 | 3106685 1427587
28 15232925 107350272 51272784 6810134 4094496 1812672 759456 | 1263168 | 2271024 | 2415830 | 3328992 2249424
29 9067939 98668800 35780832 10200038 3342211 2044138 | 1026778 | 1264637 0| 2516832 | 3409344 2262125
30 6910186 91769155 74329056 10920960 3362170 1655078 856656 | 1519258 0 | 2525818 | 3857069 2131747
31 0 36808646 50027933 0 3351283 0 772157 | 1454803 0| 2579040 0 1797984

Q(cubic

meters per

month) 3564714 30632471 68230353 31622950 6883725 8248764 | 1419764 873838 | 2737457 | 2190251 2369189 2675975

Q (MLD) 3565 30632 68230 31623 6884 8249 1420 874 2737 2190 2369 2676




164

Flow (MLD) measurement data of River Tungabhadra basin (Source: Water Resource Information System of

India)

Gauge Janua

station Year June July August | September | October | November | December ry February March April May
2009 1,132 | 102,718 | 35,462 35,717 | 19,558 5,759 2,114 391 - - - -

Shimoga 2010 8,200 | 43729 | 54,070 32,636 | 17,192 10,376 2,450 ! ! ] ] !
2011 21,991 58,198 | 55,191 45656 | 10,519 5,190 2,239 528 287 245 373 237
2009 2,935 | 98,395 | 40,453 54,360 | 33,240 8,625 3,631 | 4,731 2,268 2,677 3,431 4,405

S 2010 9,412 44,654 | 52,425 41,570 | 29,496 24,516 6,755 | 2,939 2,402 2,083 4,175 3,822
2011 21,707 | 55962 | 58,766 64,898 | 14,858 5,803 2504 | 1,436 4,828 3,133 4,011 2,745
2009 2,167 | 15,607 9,123 19,013 | 11,999 3,237 1,703 | 4,802 2,814 3,442 4,661 5,335

Holehonnur | 5449 3,936 9,126 8,549 7,400 9,747 13,888 5046 | 2,186 4,097 3,284 5,998 5,241
2011 2,693 8,822 9,556 19,224 7,173 2,770 890 | 2,150 7,803 5,050 5,492 3,121
2009 4204 | 91,761 | 42,519 55,407 | 36,816 10,885 4341 | 4369 1,252 1,049 2,570 5,610

Haralahalli 2010 8,739 | 35916 | 54,370 48538 | 37,735 33,176 7,655 | 2548 378 - 3,594 3,806
2011 19,462 | 49,792 | 49,304 60,602 | 15,878 6,086 2,667 320 2,472 1,422 4,298 3,848

Note: Honnali is located at a distance of 42 Km from Rajanahalli on the upstream of River Tungabhadra.




165

Appendix 6. Operation Philosophy of the Water Treatment Plant for Davangere

City

The operation of the plant shall be fully automated with PLC and SCADA system
installed in place. The control of the PLC and SCADA system will be made from the
administrative building located within the WTP area.

The extents of automation considered in the WTP are summarized below:

1.

8.

Ultrasonic flow meter will be provided in the Parshall flume to measure the flow and
will display the flow in the PLC panel.

Dosing of alum and lime will be done through gravity from the chemical house. The
dosing rate will be adjusted based on the turbidity in the raw water. The dosing rate
may be controlled through PLC panel. All the drives for agitation shall start/ stop
from the PLC panel.

Chlorination will be controlled depending on the residual chlorine in the clear water
reservoir and adjustment can be done automatically from the chlorine control
panel/ PLC panel.

The loss of head and rate of flow will be measured continuously for each filter bed
and will display the status locally as well as in the PLC. When the loss of head of
each bed exceeds the pre-determined value, the inlet gate of that particular filter
bed will get close and initiate the bed to backwash mode.

Pumps inside the clear water reservoir will “start”/ “stop” automatically based on the
level of water in the back wash tank.

All the valves will be operated with electrical actuator. However, the manual over-
ride facility will also be made available in the system.

All the sludge lines will have to be operated manually depending upon the sludge
accumulated in the various units, like flash mixer, flocculator, plate settler etc. The
sludge accumulation will be assessed from the telescopic sludge bleeding
arrangement. All the sludge line valves will also be provided with electrical
actuator.

Turbidity meters shall be provided at outlet of Plate settler and rapid gravity filters.

In case of auto mode, entire operation will perform automatically through PLC panel and
in case of manual mode operation will be performed locally through local push button
station.

Sludge Disposal System from the Water Treatment Plant

The existing WTP at Bathi does not have any sludge management system. Hence
effective sludge disposal system will be made within the proposed 40 MLD WTP which
will be synchronized with the existing one. Effort will be made to recycle wastewater of
WTP from various outlet points within the WTP complex.

Sludge from the water treatment plant will emanate mainly from flocculator and Plate
settler. The sludge valve from flocculator and plate settler shall be motorized knife gate
valve with timer operation (duration & interval). The timers will be set by operator



166

depending upon the raw water quality (mainly turbidity & suspended solids). The sludge
will be collected in a sludge sump. The sludge will be pumped by means of positive
displacement pumps (screw pumps) to centrifuge. Before entering the centrifuge
polyelectrolyte will be dosed into the sludge. Polyelectrolyte dosing system with solution
tank and dosing pumps shall be housed in centrifuge building. The solids which will
come out of the centrifuge (located on the 1st floor of centrifuge building) will have
concentration of 18 to 20% and shall be disposed off into low lying area for land filling.
The centrate will be recycled to inlet of treatment plant.

The backwash waste water from filters shall be collected in a sump and shall be
pumped back to cascade aerator of the WTP.

All other sludge lines from inlet chambers, flash mixer, and chemical tanks shall be
drained into clarifier sludge sump, once in a while.

Disinfection System

Disinfection of treated water is proposed within WTP. Automation of chlorination system
including automatic dosing & change-over, leak detection and neutralizing system is
proposed to be provided.

Control Philosophy

The system is designed for 1-stream each working in pre & post chlorination system
and 1-stream as standby in both pre & post chlorination system. In this system the
following main equipments have been incorporated:-

e 2 nos. tonner manifold systems with pressure indicator, pressure switch and
motorized valve.

e Ball valve on chlorine gas line
e Chlorine gas filter
e Pressure reducing valve

e Floor mounted vacuum type chlorinator with remote vacuum regulator, pressure
relief valve, vacuum indicator, flow meter, automatic flow control valve, vacuum
relief valve, drain valve, check valve and injector

e Electrical auto change-over device

e Pipes, fittings and valves

e Suitable booster pump with motor (1 working and 1 standby)

e Pressure indicator on booster pump delivery

e Common relay based starter cum control panel with annunciator for chlorination.
System Description

Chlorine gas will be drawn from the Ton Container. This system is equipped with
pressure indicator, pressure switch and electrical auto change-over device. The
pressure indicator will locally indicate the duty tonner pressure and pressure switch will



167

give a low alarm at the control panel indicating that the duty tonner is empty and also
will enable auto change of tonner manifold with the help of motorized valve.

A pressure switch and motorized valve are provided on each manifold. When the
system is started both manifold are full, but only one manifold will open as it is selected
first which is referred as manifold - I. It shall remain open till the time the tonner
connected to manifold - | is empty. As soon as the pressure on the manifold - | falls
below the preset point, the motorized valve will close automatically on manifold - | and
open the motorized valve on manifold - Il. Meanwhile the operator should change
manifold - | with fresh tonner. Once the manifold - | also become empty the control
panel resets itself and open manifold - .

The chlorine gas coming out of the tonner passes through gas filter and pressure
reducing valve where the chlorine gas pressure is reduced to 2 to 2.5 kg/cm?®. The
chlorine gas then enters the vacuum regulator. The vacuum is created by the water
flowing through the injector. Water for the injector is supplied by the booster pump. The
chlorine gas, under vacuum, flows through the flow meter, flow control valve to the
injector. In the injector chlorine gas mixes with water and the concentrated chlorine
solution is conveyed to the dosing point through diffuser. The flow is automatically
adjusted as per the flow of water in the channel. For this 4 to 20 mA signal has to be
provided from channel. A manual override is also provided for adjusting the flow
manually.

Following safety features are provided in the system:

e Gas filters are provided in the gas line to filter any ferric chloride impurities in the
chlorine gas.

e The remote vacuum regulator is incorporated for utmost safe operation. Unless
vacuum is created on the downstream side, no chlorine gas would enter the
chlorinator. If a leak develops between the downstream side of the system and
the injector, the remote vacuum regulator will automatically shut the flow of
chlorine gas in to chlorinator.

o A pressure relief valve is provided in the vacuum regulator/ chlorinator for venting
of any pressurized chlorine coming into the chlorinator.

e A vacuum relief valve is provided in the chlorinator to release the excess vacuum
in the system especially when the system is not working. This will avoid
deformation of PTFE diaphragms in the system.

e A check valve provided in the vacuum line to prevent back flow of water into the
chlorinator.

e A drain valve is provided on the check valve, which automatically drains out any
water accumulated in the check valve.

Leak Absorption System
The main equipment of the chlorine leak absorption system are as under:
e Blower with motor and piping



168

FRP frontal hood is provided in front of every tonner. The hood is in two halves.
The bottom half is placed on the floor on top of the duct. The top half of the hood
is placed on the bottom half.

e The duct is connected to the absorption system/ blower. When a tonner develops
a leak the same will be sucked through the duct.

e Pumps will pump supply and spray caustic solution for absorption of chlorine
from the gas and finally clean air free form chlorine will be discharge from top of
the FRP absorption tower.

e A chlorine leak detector provided in the tonner/ chlorinator room shall detect a
leak and give out a signal to the control panel.

The blower shall suck the leaked chlorine gas along with air and deliver the same to the
caustic pit.

Appendix 7. Sample Outline of Spoil Management Plan

e The Spoil Management Plan should be site specific and be part of the monthly
Construction Management Plan.

e The contractor, in consultation with the ULB, has to find out appropriate
location/s for the disposal of the excess soil generated. The spoils should be
deposited only at these sites.

e Further precautions need to be taken in case of the contaminated spoils.

e The vehicle carrying the spoil should be covered properly.

e The spoils generating from each site should be removed on the same day or
immediately after the work is complete. The site / road should be restored to the
original condition.

l. Spoils information
The spoil information contains the details like a) The type / material, b) Potential
contamination by that type, c) Expected volume (site / component specific), d) Spoil
Classification etc.

Il. Spoils management
The Spoil Management section gives the details of a) Transportation of spoil b) disposal
site details c) Precautions taken d) Volume of contaminated spoil, if present, d)
Suggested reuse of disposal of the spoil

[l. Documentation
The volume of spoil generated (site specific, date wise), site disposed, reuse / disposal
details should be documented properly.



169

Appendix 8. Traffic Management Planning (TMP)